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The Health of Canada’s Native People:

An Overview
SUMMARY

The health of Canada’s Native people has
improved considerably over the last 50
years. Nonetheless, standard rates of health
measurement, including mortality and
morbidity, remain remarkably elevated.
There now exists a coincident burden of
infectious and degenerative or chronic
illness. Most significant, there is
considerable mortality related to injuries,
violence, and suicide, and these occurrences
are related, to a large extent, to the abuse of
alcohol. Many of the ensuing deaths are
therefore preventable. The concepts of
health promotion and of transfer of control
overlap considerably. Both evidently
increase the potential of improved health
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through individual and community
empowerment. (Can Fam Physician 1988;

34:2413-2419, 2580.)
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AMILY PHYSICIANS are

involved in the care of Canada’s
Native peoples, performing impor-
tant roles in providing primary care
and as consultants’ services to pri-
mary-care nurse practitioners. As the
health and social circumstance of
Native peoples change, and the likeli-
hood of increases of Native peoples’
involvement in the delivery of their
own health care, it is important for
family practitioners to have an over-
view of the health of Canada’s Native

people.

L’état de santé des Autochtones du Canada s’est
amélioré considérablement au cours des 50 dernieres
années. Il n’en reste pas moins que les taux
standardisés permettant de mesurer I'état de santé,
incluant la morbidité et la morbidité, demeurent
remarquablement élevés. Et 'on constate
parallélement une forte incidence de maladies
infectieuses et dégénératives ou chroniques. Fait
significatif, la présence d'une mortalité considérable
secondaire aux blessures, violence et suicide, est, en
grande partie, attribuable & I'abus d’alcool. 1l serait
donc possible de prévenir beaucoup de ces déces. I
existe un important chevauchement entre les
concepts de promotion de la santé et de transfert des
moyens de contrdle. Il est évident que ces deux
concepts favorisent I'amélioration de la santé sil'on
augmente les pouvoirs des individus et des

Historical
Perspectives of Health

The health of Canada’s Native peo-
ples before their contact with Euro-
peans is, at best, speculative. The
scope and range of activities related
to indigenous social and cultural
practices and methods of obtaining
food varied widely. Although a cul-
tural richness may have existed,
records based on first contact indicate
that most groups were hunter gather-
ers, often surviving at a subsistence
level.! First contacts occurred with
explorer traders. The journals of
these Europeans generally describe
their Native contacts as vigorous and
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healthful 2 and many make note of the
reverence with which the Natives
treated their children.? If, however,
patterns of life and death were consis-
tent with other hunter-gatherer popu-
lations more completely studied, life
expectancy was likely short, and
strongly influenced by famine and

injury.

Figure 1

Contact between the Natives and
Europeans introduced the former to
an era of illness that has been
described as the ‘“‘epidemiologic tran-
sition”. Three phases of population
illness have been proposed: the age
of pestilence and famine, the age of
receding pandemics; and the age of
degenerative and man-made disease.*

Smallpox occurred among the first
wave of epidemics, and its devastat-
ing effect has been well described.’
Epidemics of measles, influenza, per-
tussis, and tuberculosis followed. The
overall effect of these diseases is not
well documented, but mortality was
high and the social impact often dev-
astating. The burden of infectious ill-

Age-sex Profile of Native People and of Non-Native Population, Canada, 1981
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ness and the relatively new develop-
ment of degenerative and chronic ill-
nesses simultaneously influenced the
health of Native Canadians.

Organization of Services

The provision of health services to
Canada’s Native people has tradition-
ally been the responsibility of the fed-
eral government. The British North
America Act (1867) incorporated
Indians and Indian lands as a federal
jurisdiction. At the same time the
provision of health services was made
the responsibility of the provinces.
Neither the BNA Act nor the Indian
Act (1874) specifically defines what is
entailed in the provision of health
services to Native people. This ambi-
guity of the Acts remains an impor-
tant factor in the ‘“‘negotiation” of
services provided to Native people.
Treaty No. 6 (1876) provides that a
“medical chest [be] kept at the house
of the Indian agent for the use and
benefit of the Indians at the direction
of such agent.” This statement has
been interpreted as making the fed-
eral government responsible for all of
the health services provided to Native
people, although the government has
never accepted the concept of health-
service provision as a treaty right.’
In the early days, in fact, mission-
aries, the Hudson’s Bay Company,
and the Royal Canadian Mounted
Police provided health care and
medicaments to Native people as best

Figure 2

they could. Federal government- and
church-organized services were first
provided in an itinerant fashion and
were largely designed to contain epi-
demic disease.

The Department of National
Health and Welfare assumed respon-
sibility for providing Indian health
services in 1945, and established its
Medical Services Branch in 1962.
There are currently eight regions
administered by the Branch. Transfer
of responsibility for health from the
federal government to that of the
Northwest Territories occurred in the
spring of 1988.

The relative responsibilities of the
federal and provincial governments in
the provision of health care to Native
people remain poorly defined. Provi-

Table 1
Mortality Rates for Canada’s Indian
and Non-indian Populations, 1979

Years Indian Non-Indian
1-4 3.1 0.8
5-19 19 0.7

22-44 6.0 15
45-64 15.7 9.0
65+ 57.0 55.0

Note: Taken from A.J. Siggner: An
Overview of Demographic, Social &
Economic Conditions Among Canada’s
Registered Indian Population. Ottawa:
DIAND, 1979.

Major Causes of Death: Percentage Distribution, 1979

sions relating to universal hospital
and medical care (1969) guarantee
Native persons access to medical care
consistent with that of other provin-
cial citizens. Therefore, hospital and
medical costs are borne by the pro-
vincial health insurance plans. Physi-
cian services in isolated areas are
often co-ordinated and funded by the
federal government to ensure oppor-
tunity for access. Community health
services are largely funded by the fed-
eral government.

The federal Indian Health Policy
(1979) designated three supporting
factors for the future development of
health services for Native people:
community development; confirma-
tion of the special relationship
between the federal government and
Indian peoples of Canada; and the
full use of, and participation in, the
Canadian health system by Native
people. This policy was the genesis of
a number of programs, including the
National Native Alcohol and Drug
Abuse Program, and the Community-
Based Health Demonstration
Projects. Under the policy, bands
administer certain programs accord-
ing to contribution agreements with
the federal government. These pro-
grams cover transportation agree-
ments, the services of community
health workers, and, in some commu-
nities, community health nursing.

In 1983, the House of Commons
Special Committee on Indian Self-

Digestive
Diseases 6%

Circulatory
System
23%

Injury &
Poisoninga
35%

Status Indians

Neoplasms

Respiratory System 7%

Canada®

Injury & Poisoning? 5%

Neoplasms
9%

Respiratory
System 3%

Circulatory
System
44%

alnjury & Poisoning (before 1979, called Accidents, Poisoning and Violence)

bStatistics Canada, 1978.

CAN. FAM. PHYSICIAN Vol. 34: NOVEMBER 1988

2415



Government in Canada recom-
mended in its Report that the federal
government “establish a new relation-
ship with Indian First Nations and that
an essential element of this relation-
ship be recognition of Indian
self-government.”® This recommen-
dation has been the subject of several
constitutional conferences, so far
without positive outcome.

In 1986, the Honourable Jake Epp
announced the Health Transfer Pro-
gram with its intent to transfer the
control of federal Indian.health ser-
vices to Native peoples themselves.
The transfer is to occur within the
existing legal framework and the
existing funding base. It is described
as a developmental approach, aimed
at achieving Indian control over the

Figure 3

design and delivery of on-reserve
health services.

The Population

To ensure understanding of the
health status of a population, the
characteristics of that population
must be defined. Native people
include treaty Indians, non-treaty
Indians, Métis, and Inuit. Data are
generally available for treaty Indians
and Inuit, but only in incomplete
form for non-treaty Indians and
Métis. The health and life circum-
stance of all four groups are similar in
many ways, however, and it is in that
context that we have written this
paper. A significant impact on the
health of Canada’s Native people
occurs in the sociopolitical sphere.

Violent Deaths per 100 000 Population

Although its coverage differs from
the topic of this article, a summary as
provided by Penner® (1983) is useful;

Child Welfare: The proportion of
Indian children in care has risen
steadily to more than five times
the national rate.

Education: Only 20% of Indian
children stay in school to the end
of the secondary level; the compa-
rable national rate is 75%.
Housing: Nearly 19% of on-re-
serve homes have two or more
families living in them; these con-
ditions affect 40% of all status
Indian families.

Facilities: In 1977, fewer than 40%
of Indian homes had running
water, sewage disposal or indoor
plumbing facilities; the national

Motor Vehicle

Burns & Fire _

Poisoning, Overdose

Suicides j

Other

60.5

National 1974

- Indian 1976

Sources: Medical Services Branch: Annual Report
Health and Welfare Canada, 1978
Vital Statistics, Statistics Canada, 1974.
Note: The overall rate of violent deaths for Indians is more than 3 times the national average. These deaths may
be compared in non-Indian rural and remote populations where there is:
» greater use of firearms for hunting;
« substandard housing and heating systems;
« inadequate fire-fighting equipment;
« poor access to medical assistance.
Violent deaths among Indians are higher than in the national population at all age levels. Violent deaths
among Indians, with the exception of those over 65, range from a low of 3 times the national rate in the 5-
14 age group to a high of between 4 and 5 times the national rate in the 15-44 age group.

For Indians 1-14 years, burns, drowning and motor vehicles accounted for 69% af accidental deaths.
For Indians 15 years and older, the leading causes were motor vehicle accidents (29%), drowning (10%),

and firearms (9%).
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level of properly serviced houses is
over 90%.

Income: The average income of
Indian people is one-half to two-
thirds of the national average.

Unemployment: The unemploy-
ment rate among Indian people is
about 35% of the working age
population; in some areas it is as
high as 90%.

Prisoners: Native people are over-
represented in proportion to their
population in federal and provin-
cial penitentiaries. In Manitoba,
Saskatchewan, and the north,
native people represent more than
40% of the prison population. The
proportion of juveniles that are
considered delinquent is three
times the national rate.’

It is within this context that health
services must be provided and the
health of individuals promoted and
maintained.

The population pyramid for
Indians/Inuit in Canada has a broad
base and a typical pyramidal shape,
in contrast with the pear shape of that
for Canadians as a whole (Figure 1).
The Native configuration creates a
proportionately larger population
that is dependent on corresponding
health services. Life expectancy of
Native persons at less than one year
of age remains approximately 10
years less than that of Canadians as a
whole. The gap narrows with survival
through adolescence, and the Native
figures approximate the Canadian
figures at age 60. Approximately 50%
of the Native population is under 20
years of age as compared to 20% of
the Canadian population. !

Birth rates for Native Canadians
remain approximately 50% above
national averages, but have declined
approximately 30% over the last 20
years. In some jurisdictions the
annual rate of population growth
exceeds 3%, as compared to 1% or
less for Canadians as a whole.

The total population of treaty
Indian and Inuit people numbers
approximately 400 000 and represents
a higher proportion of the population
in the western provinces (2%—4%)
and the Territories (65%).

There has been a population shift
from reserves to urban centres, and
almost 30% of treaty Indians now live
off reserve.

CAN. FAM. PHYSICIAN Vol. 34: NOVEMBER 1988

Mortality

Mortality is commonly used as a
crude measure of population health.
Mortality rates are higher for Indians
of all age groups under 65 years than
for those of the non-Indian popula-
tion (Table 1). The causes of death
vary remarkably between the Native
and the non-Native Canadian popula-
tion in that injury and poisonings
account for approximately 33% of all
deaths as in the former group com-
pared to 5% in the latter (Figure 2).
All-cause standardized mortality
ratios (SMRs) for Indians are approxi-
mately 1:75. Significantly elevated
SMRs for both sexes derive from infec-
tive causes, diabetes mellitus, alco-
holism, chronic obstructive lung
disease, motor vehicle accidents,
falls, fires, drownings, suicide, homi-
cide, and poisonings. Rates of lung
and colon cancer rates are lower as is
the risk of breast cancer in Indian
women. Circulatory-disease mortality
rates of Indians are similar to Cana-
dian figures for men, but are above
the averages for Canadian women
under 70 years of age. As noted, vio-

Table 2
Standardized Morbidity Ratios
of Manitoba Status Indians
Discrete
Patients
Disease SMRe
Infectious diseases 4.27
Neoplasms 0.73
Endocrine 3.91
Blood 3.13
Mental disorders 2.50
Neurology 2.65
Cardiovascular 1.83
Respiratory 3.03
Digestive 2.18
Genitourinary 2.18
Ectopic & molar pregnancies 2.01
Normal delivery 2.28
Complications of pregnancy  3.91

Skin 6.12

Musculoskeletal disorders in
Congenital anomalies 1.20
Perinatal conditions 1.89
Symptoms, signs 2.55
Accidents, violence 3.33
Factors influencing health 1.92

Source: Manitoba Health Services
Commission data, 1981/82.

a. SMR: Standardized morbidity ratio
= rate of hospitalization in Manitoba
Status Indians/rate of hospitalization in
general Manitoba population

lent deaths involving Native people
are 50%-100% higher'12 than those
of non-Native Canadians (Figure 3).

Infant-mortality rates among Indi-
ans remain roughly double the
national  average. Significantly
increased postnatal mortality rates
include deaths from infective and
parasitic diseases (SMR 11.8), pneu-
monia (SMR 12.1), sips (SMR 3.6) and
fires (SMR 8.2).13 Neonatal death rates
are also elevated above national aver-
ages, but the differential is less dra-
matic. Regrettably, the causes of
many of the postneonatal deaths are
preventable.

Suicides are a particularly distres-
sing cause of mortality in the
15-24-year age group, where a sixfold
differential exists in some areas. The
SMR suicide for all ages exceeds 3.0.
Not all Natives, of course, suffer
increased suicide risk or mental
health problems. Rather, some com-
munities are known to suffer inordi-
nately high rates, while others enjoy
low rates.* This observation is
important in allowing the rapid
deployment of services to high-risk
communities once a suicide has
occurred, to prevent the frequent
phenomenon of cyclical multiple sui-
cides.

Morbidity

Morbidity may also be used as a
measure of population health,
although it is a condition somewhat
difficult to measure. Discrete hospital
separations are the most commonly
used morbidity indices. Using Mani-
toba data for 1981-82, we were able
to measure standardized morbidity
ratios for all of the major ICDA 9
categories (Table 2).15

Infectious diseases continue to con-
tribute a fourfold differential as a
cause for hospital admission, com-
pared to the rate for Manitoba as a
whole. At a time when Canadians
have entered the era of the second
epidemiologic revolution of chronic
and lifestyle illness, Native people
continue to bear an enormous burden
of infectious illness.

An exhaustive discussion of infec-
tious illness is not possible here, but
there are several key conditions that
we shall note briefly.

In terms of its incidence, tubercu-
losis remains a disproportionate
cause of morbidity among Canadian
Natives. There has been a dramatic

2417



decline over 20 years from a high rate
in Inuit populations of 2000/100 000 in
the early 1960s to approximately 100
cases of new and reactivated tubercu-
losis per 100 000 in the Inuit of the
Northwest Territories. Manitoba Indi-
ans had a rate of 76/100 000 in 1984.
The national comparison is 10 or
fewer/100 000.1517 To combat this dis-
ease Bacillus Calmette-Guerin (BCG)
vaccine has been used routinely in this
population since 1965, and continues
to be recommended. The protective
effect of BCG in Manitoba Indians has
been estimated at 60%.18:1

Meningitis is an infectious illness
causing considerable concern in the
pediatric Indian and Inuit population.
By seven years of age, fully 7% of
Inuit babes born 1973/74 had suffered
an episode of meningitis. This rate is
approximately 200 times that
expected in southern areas of our
country. Rates in Indian children
have been found as intermediate
between those of our Inuit and Cau-
casian populations. Hemophilus
influenzae is  responsible  for
50%-60% of these cases. The peak
incidence has been documented at 12
months of age or younger. The intro-
duction of conjugate H-flu vaccines,
to two-, four-, and six-month age
groups may have a profound and pos-
itive impact on this illness.?

Indian infants in the first year of
life have demonstrated 17 times
greater rates of pneumonia requiring
hospitalization than have non-Indian
children.?!

Gastroenteritis causing hospitaliza-
tion has been recorded at a relative
risk of greater than 20 in the first year
of life compared to general age-
specific populations. There continue
to be outbreaks of gastroenteritis
causing hospitalization and death in
Native children. An occurrence was
documented, for instance, as recently
as 1983, in the James Bay rotavirus
outbreak.?

Otitis media is seen twice as often
in Indian children as in non-Indian
children in office-based visits and is
seven times more likely to lead to
hospitalization. Inuit children suffer a
propensity to otitis media even
greater than that of Indian children.
In prevalence studies, up to 80% of
Inuit ears examined demonstrated
either active or healed ear
pathology.? Multiple explanations
have been offered for this phenome-
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non, including bottle propping, low
humidity, immunologic dysfunction,
or particularly patulous eustachian
tubes. The use of tympanoplasties in
the treatment of perforated tympanic
membranes is controversial and
occurs differentially across the coun-
try.

Hepatitis A and hepatitis B are
more prevalent in the Canadian
North than in the southern regions.
The overall prevalence of hepatitis A
virus (anti-HAV) is 70% in some com-
munities. By six years of age, approx-
imately 50% of children are positive
for hepatitis A antibody, and virtu-
ally 100% of inhabitants tested posi-
tive by 50 years of age, in some
communities. The endemicity in the
Native population of hepatitis A has
led to the routine use of immune
serum globulin (1sG), prior to confi-
rmation, for contacts of cases pre-
senting with jaundice or acholic
stools.

Prevalence of Hepatitis B varies
among communities in the Canadian
North: some have a prevalence of HB
markers in excess of 20%. The use of
HBV in populations of moderate-to-
high prevalence of markers is now
under way in the Northwest
Territories.>

The incidence of sexully transmit-
ted diseases is high in the Northwest
Territories, particularly among Inuit
and Dene groups. In 1983, the
N.W.T. reported 3408 confirmed
cases of gonorrhea per 100 000 popu-
lation. This rate compared with a
Canadian rate of 181. If unconfirmed
but suspected cases were included,
the N.W.T. rate climbed to 5303 per
100 000. The associated morbidity
caused by chlamydia, herpes, and
other sTDs is not known. Significant
concerns have been expressed in
many Northern communities about
the potential introduction of H1v into
these populations. 6

The risk of neoplastic disease is
less, overall, for Indians and Inuit
than for Canadians as a whole. There
are, however, several patterns of inci-
dence that differ from those of Cau-
casians. The risk of lung cancer in
men and treast cancer in women is
less in Indian populations. Greater
risk exists, however, in both sexes for
kidney cancer and for gallbladder and
cervical cancer in women.??’ In the
Inuit population tumours of the sali-
vary glands, kidney, and nasopharynx

were the most frequent between 1950
and 1966, but their incidence subse-
quently declined. Lung, cervical, and
colorectal cancers have become more
prevalent, while breast cancer
remains extremely rare.?

Endocrine disease is a significant
relative cause of morbidity involving
hospitalization. The Pima Indians of
the Southwestern United States have
one of the highest known prevalences
of diabetes mellitus. Canadian studies
show that the risk of dying from dia-
betes is two to four times higher
among Canadian Indians than other
Canadians. Prevalence in the
15-64-year age group has also been
recorded in several studies as twice as
high in the Indian population as com-
pared to non-Indians. The effects of
genetic propensity, obesity, inactiv-
ity, and diet remain poorly defined.
There is some evidence that the cur-
rent epidemic is a new one. Cases
have not been described prior to the
First World War.?®

Canada’s Native people have a sig-
nificantly higher risk of mental disor-
ders than has the Caucasian
population, as manifest by hospital-
izations, suicides, and parasuicides.
In a recent study of community per-
ceptions of mental health problems,
alcohol and solvent abuse were iden-
tified as particular areas of concern.

Transfer of Control

The description and cataloguing of
increased risk, incidence, and preva-
lence of illness in Canada’s Native
populations are extensive. The illness
burden is a significant part of the
manifestation of sociopolitical disad-
vantage of this group in our society.
Poverty, unemployment, poor sanita-
tion, geographic isolation, cultural
change, and stress all contribute to
the ill health of this population and
the burdens it imposes. Interventions
applied to the problems listed must,
therefore, take into account the
broader context of health and its
determinants.

In 1986, the Honourable Jake Epp
released Achieving Health for All: A
Framework for Health Promotion.®
Although applied to the larger popu-
lation, some of the tenets have partic-
ular importance for the Native
community. The health challenges
include reducing inequities, increas-
ing prevention, and enhancing cop-
ing. If these are the challenges facing
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all of Canadian society, they are par-
ticularly applicable to Native Canadi-
ans. Inequities in our system of health
care are perhaps most profound in
relation to Indians and Inuit.

Mechanisms for meeting these
challenges include self-care, mutual
aid, and healthy environments. There
are particular risks to the Native com-
munity if these mechanisms become,
to any degree, an “unloading” of
responsibility and care for those indi-
viduals who suffer the greatest ine-
quities. Strategies include fostering
public participation, strengthening
community health services, and co-
ordinating healthy public policy.

Perhaps the ultimate manifestation
of health promotion rests in the con-
cept of empowerment of the individ-
ual and the community in relation to
their health. It is in the context of
empowerment that transfer of control
and health promotion share common
ground.

The transfer process was defined in
1986, to provide a framework for the
assumption of control of health ser-
vices by Native people. The intent is
to allow communities to control their
internal health-care system. By
implementing this strategy, concepts
of health promotion suggest, the
stakeholders, through their “empow-
erment”, will be able to improve the
system and their own health.

The transfer process includes four
phases: consultation; pre-transfer
research and development; commu-
nity decision and ratification; and
transfer negotiations. To enter the
transfer process, the community must
first satisfy the requirements of a defi-
ned pre-transfer phase. This phase
may include certain research require-
ments, assessment of community-
health needs, assessment of commu-
nity-health status, training of health
committees, community-awareness
workshops, and finally a community-
health development plan. The pre-
transfer process is limited to 24
months. Participation in the transfer
process is entirely optional and rests
with the community.

The transfer process is designed to
occur within the present funding base
of federal health programs for Native
people. The overall transfer program
is fraught with significant difficulties.
Some Native leaders have expressed
concern that the program is intended
to “rid itself of fiduciary obligations
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to First Nations.” The program is
seen by some as contravening basic
treaty rights to receive health care. In
this context, it is significant that the
federal government has never for-
mally acknowledged health care as a
treaty right. Many leaders express
concern that the limit to the present
funding base will not allow leaders to
fill present gaps in health-care cover-
age. Certain programs are not eligi-
ble for transfer. These include the
non-insured services (travel, appli-
ances, pharmaceutics), and these ser-
vices are seen as important features
of any future health-care system.

Indian communities would be
required, under transfer arrange-
ments, to provide certain mandatory
programs, including communicable
disease control, environmental and
occupational health and safety pro-
grams, and treatment services. Cer-
tain features of liability and insurance
of facilities, essential to the mainte-
nance of any health-care system,
have yet to be worked out.

Finally, the recruitment of qua-
lified professionals is essential to any
health-care system. On transfer, this
task would fall to the communities.
The recruitment of professionals to
provide service to remote communi-
ties is a difficult one.

Although initiatives have been
taken, and the potential for enhanced
involvement of Native people in their
health-care system exists, consider-
able obstacles remain to be overcome
before transfer is likely to have a pos-
itive impact on health. Until this
occurs, the providers of health ser-
vices to Native people must recognize
the increased burden of illness within
that population. They must be sensi-
tive to the broader context of health
and must recognize the sociopolitical
framework within which Native peo-
ple must function. By so doing, they
will provide a needed and much
appreciated service to Canada’s
Native people. |
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Prescribing Information

Therapeutic Classification
Antihypertensive

Indications and Clinical Use:

MINIPRESS (prazosin hydrochloride) is indicated in the treatment
of hypertension. It is mild to moderate in activity.

It is employed in a general treatment program in conjunction with
a diuretic and/or other antihypertensive drugs. It may be em-
ployed as the initial agent in the treatment of mild hypertension
when treatment should be started with a vasodilator rather

than a diuretic.

Contraindications:

MINIPRESS is contraindicated in patients with a known sensitivity
to the drug.

Warnings:

MINIPRESS may cause syncope with sudden loss of conscious-
ness. In most cases this is believed to be due to an excessive
postural hypotensive effect although occasionally the syncopal
episode has been associated with a bout of severe tachycardia
with heart rates of 120-160 beats per minute. The incidence of
syncopal episodes is approximately 0.8% when the gradual dose
build up described under dosage and administration is followed.
The incidence is higher if the initial dose exceeds 0.5mg. Syn-
copal episodes have occurred within 30 to 90 minutes of the ini-
tial dose of the drug. They have also been reported in association
with dosage increases or the introduction of MINIPRESS into the
regimen of a patient taking another antihypertensive agent or a
diuretic. Physicians are therefore advised to limit the initial dose
of the drug to 0.5mg b.i.d. or t.i.d., to subsequently increase the
dosage slowly and to introduce any additional antihypertensive
drugs into the patient’s regimen with caution. Patients whose
blood pressure is not adequately controlled by high doses of a
beta-adrenergic blocking agent such as propranolol may develop
acute hypotension when MINIPRESS is added.

To minimize the incidence of acute hypotension in such patients,
the dose of beta-adrenergic blocking agent should be reduced be-
fore MINIPRESS is administered. A low initial dose of MINIPRESS
is also strongly recommended (see dosage and administration).
If syncope occurs, the patient should be placed in the recumbent
position and supportive measures instituted. This adverse effect
is self-limiting and in most cases does not recur once a steady
maintenance level is initiated. Patients should be cautioned to
avoid situations where injury could result should syncope occur
during MINIPRESS therapy especially in the.initial dose adjust-
ment period.

More common than loss of consciousness are the symptoms
often associated with lowering of the blood pressure, namely
dizziness and lightheadedness. The patient should be cautioned
about these possible adverse effects and advised what measures
to take should they develop.

Use During Pregnancy:

The safety of MINIPRESS use during pregnancy or lactation has
not been established. In these situations, the potential benefits of
the drug must be weighed against the potential risks to mother
and child.

Use For Children:
MINIPRESS is not
under the age of twelve years.

Precautions:

Use in Patients with Moderate to Severe Grades of Renal
Impairment:

Therapy should be initiated at 0.5mg daily and dose increases
instituted cautiously.

Adverse Reactions:

Postural dizziness (11%), nausea (9.5%), drowsiness (8.7%),
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headache (8.4%), palpitations (6.6%), dry mouth (5.6%), weak-
ness (4.6%), and fatigue/malaise (4.5%). In most instances side
effects have disappeared with continued therapy or have been
tolerated with no decrease in dose of drug. The following reactions
have also been observed during MINIPRESS administration,
some of them rarely:

Gastrointestinal: Vomiting, diarrhea, constipation, abdominal dis-
comfort and/or pain. Cardiovascular: Syncope (See WARNINGS),
edema, dyspnea, tachycardia. CNS: Ner vertigo,
depression, paresthesia.
Dermatologic: Rash, pruritus. Genitourinary: Urinary frequency,
impotence. EENT: Blurred vision, reddened sclera, epistaxis,
tinnitus, nasal congestion. Other: Diaphoresis.

Pigmentary mottling, serous retinopathy and cataract develop-
ment have been reported, although the exact causal relationship
has not been established.

In more specific slit-lamp and funduscopic studies, no drug-
related abnormal ophthalmological findings have been reported.
Dosage and Administration:

NOTE: When titration is to be undertaken using the tablet formu-
lation it will be necessary to split the 1 mg scored tablet to obtain
the 0.5mg starting dose. It is recommended that the starting
dose of 0.5mg be given with food preferably with the evening
meal, at least two or three hours before retiring. The dose should
be built up gradually starting with 0.5mg given b.i.d. or t.i.d. for
at least three days. Unless adverse effects occur and subject to
the blood pressure lowering effect, this dose should be increased
to 1 mg given b.i.d. or t.i.d. for at least a further three days.
Thereafter, as determined by the patient's response, the dose
should be increased gradually. Response is usually seen within
one to fourteen days if it is to occur at any particular dose. When
aresponse is seen, therapy should be continued at that dose until
the degree of response has reached the optimum before the next
dose i is added. | tal i should be con-
tinued until a desired effect is achieved or a maximum daily dose
of 20mg is reached. The maintenance dose may be given as a
twice daily dosage regimen. In patients with moderate to severe
grades of renal impairment, it is recommended that therapy be
initiated at 0.5mg daily and that dose increases be instituted
gradually.

Use With Other Drugs:

Patients Receiving Diuretic Therapy:

The diuretic should be reduced to a maintenance dose level for
the particular agent and MINIPRESS initiated 2t 0.5mg b.i.d.

or t.i.d. After the initial period of observation, the dose of
MINIPRESS should be gradually increased as determined by

the patient's response.

Patients Receiving Other Antihyp ive Agents:

Because some additive effect is anticipated, the other agent
should be reduced with appropriate precautions and MINIPRESS
initiated at 0.5mg b.i.d. or t.i.d. Subsequent dosage increase
should be made depending upon the patient's response.
Patients on MINIPRESS To Whom Other Antihypertensive Agents
Are Added:

When adding a diuretic or other antihypertensive agent, the dose
of MINIPRESS should be reduced to 1mg or 2mg b.i.d. or t.id.
and retitration then carried out.

Dosage Form:

Tablets

MINIPRESS is available as scored tablets containing prazosin
hydrochloride equivalent to 1mg (orange, flat oblong), 2mg
(white, round) or 5mg (white, diamond) of prazosin. Bottles of
100 (all tablet strengths) and 500 (1 mg only) tablets.

Product monograph available on request.
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